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Band edge measurements

Test Result
ReflLevel Result Limit .
TestMode Antenna | ChName | Freq(MHz) [dBM/100KHZ] [dBM/100KHZ] [dBm/100KHZ] Verdict
Antll Low 2412 9.04 -25.66 <-10.96 PASS
Ant10 Low 2412 9.31 -27.56 <-10.69 PASS
11B-CDD -
Antll High 2462 9.09 -42.36 <-10.91 PASS
Ant10 High 2462 9.32 -41.58 <-10.68 PASS
Antll Low 2412 7.83 -16.77 <-12.17 PASS
Ant10 Low 2412 7.87 -16.62 <-12.13 PASS
11G-CDD -
Antll High 2462 7.83 -24.58 <-12.17 PASS
Ant10 High 2462 7.80 -24.5 <-12.2 PASS
Antll Low 2412 8.49 -18.65 <-11.51 PASS
Ant10 Low 2412 8.30 -18.68 <117 PASS
11N20MIMO
Antll High 2462 8.22 -22.4 <-11.78 PASS
Ant10 High 2462 8.04 -23.24 <-11.96 PASS
Antll Low 2422 5.61 -16.7 <-14.39 PASS
Ant10 Low 2422 5.02 -20.24 <-14.98 PASS
11N40MIMO -
Antll High 2452 5.89 -15.48 <-14.11 PASS
Ant10 High 2452 5.11 -17.84 <-14.89 PASS
Antll Low 2412 7.65 -17.85 <-12.35 PASS
Ant10 Low 2412 7.94 -17.36 <-12.06 PASS
11AX20MIMO -
Antll High 2462 7.50 -19.4 <-125 PASS
Ant10 High 2462 7.61 -21.25 <-12.39 PASS
Antll Low 2422 4.89 -16.03 <-15.11 PASS
Ant10 Low 2422 4.29 -20.35 <-15.71 PASS
11AX40MIMO -
Antll High 2452 5.25 -16.52 <-14.75 PASS
Ant10 High 2452 4.27 -16.73 <-15.73 PASS
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11AX40MIMO_Antl1l_High 2452

Spectrum | nér:
Ref Level 20.00 dem  Offset 11.97 dB & RBW 100 kHz
Jo Att 30de  SWT 151.7 ps & YBW 300 kHz Mode aAuto FFT
Count 500/500
@ 1Pk View
M2[1] -18.80 dBm)|
2.483500 GHz|
10dem M3[1] -46.97 dBm)|
0 e A AN s b bt 2.500000 GHz,
-10 daJn i v
D1 -14,750 dBm oy
-30 dBm /MH‘\\\
-40 dBm \L!
50 dam P At AL i Mmoo i b ot )
-60 dBm
-70 dém
Start 2.425 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M2 1 2.4835 GHz -18.80 dBm
M3 1 2.5 GHz -46,97 dBm
M4 1 2.48442 GHz -16.52 dBm
L 1 ] | EEEREEE N
Date: 12.JAN.2025 00:57:57
11AX40MIMO_Ant10_High_ 2452
Spectrum |u€3|
Ref Level 20.00 dBm  Offset 12.07 dB @ RBW 100 kHz
o Att 30d8  SWT 1517 ps & YBW 300 kHz  Mode Auto FFT
Count 500/500
@ 1Pk View
M2[1] -20.19 dBm
2.483500 GHz
10 dém M3a[1] -44.60 dBm)
0 dem-2-lltin, iy ot o frot i il gt 2.500000 GHz
-10 dBfn 1 T =
D1 -15.730 dBm Amir) 4%
oy e
-30 dBm
-40 dBm
T s LA TV
-50 dBm
-60 dBm
-70 dim
Start 2.425 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M2 1 2.4835 GHz -20.19 dBm
M3 1 2,5 GHz -44.60 dBm
M4 1 2.48442 GHz -16.73 dBm
) ) QR
Date: 12.JAN.2025 00:58:08

Sporton International Inc. (Shenzhen)

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595

Page Number

: A90 of A135



s ss. FCC RF Test Report Report No. : FR402403C

Conducted Spurious Emission

Test Result
FregRange ReflLevel Result Limit .
z m z m z m z
TestMode Antenna | Freq(MHz) Mh dBmM/100KH dBm/100KH dBm/100KH Verdict
30~1000 9.04 -45.44 <-10.96 PASS
Ant1l 2412
1000~26500 9.04 -36.51 <-10.96 PASS
30~1000 9.31 -45.6 <-10.69 PASS
Ant10 2412
1000~26500 9.31 -35.71 <-10.69 PASS
30~1000 10.02 -45.74 <-9.98 PASS
Ant1l 2437
1000~26500 10.02 -36.32 <-9.98 PASS
11B-CDD
30~1000 9.55 -46.08 <-10.45 PASS
Ant10 2437
1000~26500 9.55 -35.86 <-10.45 PASS
30~1000 9.09 -45.52 <-10.91 PASS
Ant1l 2462
1000~26500 9.09 -36.58 <-10.91 PASS
30~1000 9.32 -45.55 <-10.68 PASS
Ant10 2462
1000~26500 9.32 -35.67 <-10.68 PASS
30~1000 7.83 -45.07 <-12.17 PASS
Ant1l 2412
1000~26500 7.83 -35.93 <-12.17 PASS
30~1000 7.87 -45.79 <-12.13 PASS
Ant10 2412
1000~26500 7.87 -34.97 <-12.13 PASS
30~1000 8.71 -45.76 <-11.29 PASS
Antll 2437
1000~26500 8.71 -35.34 <-11.29 PASS
11G-CDD
30~1000 7.57 -45.39 <-12.43 PASS
Ant10 2437
1000~26500 7.57 -35.85 <-12.43 PASS
30~1000 7.83 -45.8 <-12.17 PASS
Antll 2462
1000~26500 7.83 -36.47 <-12.17 PASS
30~1000 7.80 -45.45 <-12.2 PASS
Ant10 2462
1000~26500 7.80 -35.91 <-12.2 PASS
30~1000 8.49 -45.48 <-11.51 PASS
Antll 2412
1000~26500 8.49 -36.21 <-11.51 PASS
30~1000 8.30 -44.86 <-11.7 PASS
Ant10 2412
1000~26500 8.30 -35.27 <-11.7 PASS
30~1000 8.49 -45.59 <-11.51 PASS
Ant1l 2437
1000~26500 8.49 -34.48 <-11.51 PASS
11N20MIMO
30~1000 7.69 -44.68 <-12.31 PASS
Ant10 2437
1000~26500 7.69 -35.22 <-12.31 PASS
30~1000 8.22 -45.21 <-11.78 PASS
Ant1l 2462
1000~26500 8.22 -36.14 <-11.78 PASS
30~1000 8.04 -45.78 <-11.96 PASS
Ant10 2462
1000~26500 8.04 -35.54 <-11.96 PASS
30~1000 5.61 -45.58 <-14.39 PASS
Ant1l 2422
1000~26500 5.61 -35.67 <-14.39 PASS
11N40MIMO 30~1000 5.02 -45.58 <-14.98 PASS
Ant10 2422
1000~26500 5.02 -35 <-14.98 PASS
Ant1l 2437 30~1000 6.17 -45.41 <-13.83 PASS
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1000~26500 6.17 -34.71 <-13.83 PASS
30~1000 4.87 -45.08 <-15.13 PASS

Ant10 2437
1000~26500 4.87 -35.83 <-15.13 PASS
30~1000 5.89 -45.59 <-14.11 PASS

Antll 2452
1000~26500 5.89 -35.87 <-14.11 PASS
30~1000 5.11 -44.88 <-14.89 PASS

Ant10 2452
1000~26500 5.11 -35.78 <-14.89 PASS
30~1000 7.65 -44.83 <-12.35 PASS

Ant1l 2412
1000~26500 7.65 -35.21 <-12.35 PASS
30~1000 7.94 -44.89 <-12.06 PASS

Ant10 2412
1000~26500 7.94 -35.41 <-12.06 PASS
30~1000 8.13 -45.52 <-11.87 PASS

Antll 2437
1000~26500 8.13 -34.5 <-11.87 PASS

11AX20MIMO

30~1000 7.68 -45.45 <-12.32 PASS

Ant10 2437
1000~26500 7.68 -36.68 <-12.32 PASS
30~1000 7.50 -45.47 <-125 PASS

Antll 2462
1000~26500 7.50 -36.37 <-12.5 PASS
30~1000 7.61 -45.82 <-12.39 PASS

Ant10 2462
1000~26500 7.61 -34.78 <-12.39 PASS
30~1000 4.89 -45.27 <-15.11 PASS

Antll 2422
1000~26500 4.89 -36.28 <-15.11 PASS
30~1000 4.29 -45.12 <-15.71 PASS

Ant10 2422
1000~26500 4.29 -34.44 <-15.71 PASS
30~1000 4.16 -45.41 <-15.84 PASS

Antll 2437
1000~26500 4.16 -35.62 <-15.84 PASS

11AX40MIMO

30~1000 4.05 -45.86 <-15.95 PASS

Ant10 2437
1000~26500 4.05 -36.08 <-15.95 PASS
30~1000 5.25 -45.74 <-14.75 PASS

Antll 2452
1000~26500 5.25 -35.86 <-14.75 PASS
30~1000 4.27 -45.1 <-15.73 PASS

Ant10 2452
1000~26500 4.27 -35.29 <-15.73 PASS
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